
2021/06/21

R80458-PL   PAGE 1/2

Finger-Follower DOHC 4Valve CylinderHead
REPAIR PARTS LIST

 REPAIR PARTS COMPONENTS 

MANIFOLD SET #75067
(SOLD SEPARATELY)

18

1

1

2

3

4

5

7

7

6

8

9

10

10

11

12
13

14

15

16

17

17

19

20

21

67

22

22

22

22

22

23

23

24

25

26

27

28

29

29

29

29
30

30

31

31

32

33

34

35

36

68

69

37

38

38

39

44

41 40

42

43

70

71

50

51

45

52
54

53

55

56

56

56

56

57

58

58

59

59

60

61

61

62

62

63

63

64

65

65

66

47

46

48

49

72

72

FF-DOHC UPGRADE KIT #80458



2021/06/28

R80458-PL   PAGE 2/2

# PART NAME ITEM
 CODE

HONDA GENUINE PARTS No. 91305-028-900

QTY REMARK

14,15,16,17,18

1
2
3

CYLINDER HEAD AND COVER SET
CYLINDER 54MM (Narrow Pitch)

4
CRANKSHAFT ASSY.

PISTON 54MM
RING SET, PISTON

DLC PISTON PIN AND CLIP SET
5

6,7
7 CIRCLIP SET

COVER, TIMING GEAR
COVER, CYLINDER HEAD SIDE
COVER, TAPPET ADJUST HOLE

MANIFOLD, INTAKE
CAMCHAIN 84L

TIMING SPROCKET
GASKET SET

GASKET, CRANKCASE
GASKET, R. CASECOVER

GASKET, MANIFOLD
PIN, DOWEL 8X12
PIN, DOWEL 8X14

CYLINDER STUD BOLT SET
O-RING SET

CAMSHAFT, INTAKE
CAMSHAFT, EXHAUST

ROCKER ARM

SPRING, ROCKER ARM SIDE
SHAFT, ROCKER ARM

IDLE GEAR SET
SHAFT, IDLE GEAR

VALVE, INTAKE 21.5MM
VALVE, EXHAUST 18MM

SPRING, VALVE
COTTER, VALVE

RETAINER, VALVESPRING
BOLT, M10X12
UNION, 8MM

SEAL, PLUG CAP
GASKET, M10

BOLT, STUD M6X26
CIRCLIP, STW12

1set
1
1
1
1

1set
1set

1

#6 DLC PISTON PIN x1,      #7 CIRCLIP x2
2pcs/1set

STUD BOLT A (197mm) x2    STUD BOLT B (209.5mm) x2
#25 O-RING G65 x1,     #26 O-RING P12.5 X1

#32 GEAR, CAM IDLE x1,     #33 BEARING (6902) x2

2pcs/set,  for one valve

SEAL, VALVESTEM (INT)
SEAL, VALVESTEM (EXH)

RUBBER GASKET

WASHER, SEALING 6MM
WASHER, SEALING 6.5X12

8
9

10
11
12
13

46

19
20
21
22
23
24

25, 26
27
28
29
30
31

32, 33
34
35
36
37
38
39
40
41
42
43
44
45

47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72

SPARK PLUG ER8EH
SOCKET WRENCH 13MM

PLUG CAP AND PLUG CODE 
PLUG CODE JOINT

NUT, FLANGE CAP M6
NUT, M6

BOLT, HEX SOCKET M6X55
BOLT, HEX SOCKET M6X50
BOLT, HEX SOCKET M6X35
BOLT, HEX SOCKET M6X30
BOLT, HEX SOCKET M6X25
BOLT, HEX SOCKET M6X20
BOLT, HEX SOCKET M6X15
BOLT, HEX SOCKET M5X25
BOLT, HEX SOCKET M5X15
BOLT, HEX SOCKET M5X10

CROSS RECESSED TRUSS SCREW,  M5X10
WASHER, PLAIN 5.3X15

WASHER, M5 (SUS)
HEXAGON SOCKET HEAD SET SCREW M6X40

PIN, TIMING SET

SHIM, TAPPET

1
2
1
1
1

1set

1
1
1
6
2

1set
1set

1
1
4
2
2

1set
1
2
2
4

4sets
4
1
1
1
1
1
1
1
1
1
1
4
1
1
1
1
1
6
1
4
2
3
8
2
2
3
2
1
1
2
2
4
1
4

NGK

NGK
NGK

HONDA GENUINE PARTS No. 12209-KY2-003
HONDA GENUINE PARTS No. 12209-KT7-013
HONDA GENUINE PARTS No. 90443-035-000
HONDA GENUINE PARTS No. 90478-700-000
HONDA GENUINE PARTS , t1.2mm~t2.8mm (14901~14965)-KT7-000

78953
80769
80770
80767
80768
78968
31796
69717
78958
78959
79626
92720
49652
78969
84682
84673
78976
83747
83709
99104
78964
78962
78963
78970
78973
78971
78960
78961
78954
78955
78956
78957
78972
64693
66828
78974
86476
69673
74422

HONDA
HONDA
HONDA
HONDA
HONDA
HONDA

#14Head, #15Cylinder, #16Exhaust and #17Tappet gasket,  / #18Rubber


